



中国认可
国际互认
检测
TESTING
CNAS L1135

No. FX25080184



检 测 报 告

TEST REPORT

样 品 名 称:
NAME OF SAMPLE

异辛基三乙氧基硅烷

委 托 单 位:
CLIENT

江苏邦杰防腐保温科技有限公司

检 测 类 别:
CLASSIFICATION OF TEST

委托检测

化学工业合成材料老化质量监督检验中心

The Quality Supervision and Inspection Center of Synthetic
Material Ageing of Chemical Industry

检验检测专用章

注 意 事 项

1. 检测报告未加盖检测单位“检验检测专用章”无效。
2. 复制检测报告未重新加盖检测单位“检验检测专用章”无效。
3. 检测报告无主检、审核、批准人签章无效。
4. 检测报告涂改无效。
5. 对检测报告若有异议，应于收到报告之日起十五日内向检测单位提出，逾期不予受理。
6. 送检委托检测结果，仅对所送样品有效。送样委托检测的样品及相关信息均由委托方提供，本中心不对其真实性及完整性负责。
7. 无CMA标识报告中的数据和结果，以及有CMA标识报告，报告中标明不在本中心资质认定能力范围内的数据和结果，不具有社会证明作用，仅供委托方内部使用。

NOTES

1. The inspection and testing report shall be deemed invalid without the “Official Seal for Inspection and Testing Report” of the inspection and testing agency.
2. A copy of the inspection report shall be deemed invalid unless re-stamped with the “Official Seal for Inspection and Testing Report” of the inspection and testing agency.
3. The inspection and testing report shall be deemed invalid in the absence of the signatures/seals of the Lead Inspector, Reviewer, and Approver.
4. An inspection and testing report shall be deemed invalid if forged or altered.
5. Should there be any objection to the inspection and testing report, a complaint must be filed with the inspection agency within fifteen (15) days upon receipt of the report. Any request thereafter will not be accepted.
6. Results are only valid for the samples as received. The agency is not responsible for the authenticity or completeness of the samples or information provided by the client.
7. Data and results in reports without the CMA mark, as well as those (even in a CMA-marked report) that fall outside the scope of this agency's accreditation, are not valid for public evidential purposes and are provided solely for the client's internal use.

地 址：广州市天河区棠下车陂西路396号 广州合成材料研究院有限公司内

Add: Guangzhou Research Institute of Synthetic Material Limited Company, No.396 chebei road west ,Tangxia Tianhe Guangzhou China

电 话 (Tel) : (020)32373116、32373502、82577727、32377723

申诉电话 (Complaint Tel.) (020)32373200

邮 编 (Post No) : 510665

网址: www.gzlaohuasuo.com

报告真伪查询：二维码查询，手机扫描本报告封面二维码，核对真伪。如需查询完整报告内容，请联系本实验室，查询电话 020-32373900



240014340120

The Quality Supervision and Inspection Center of Synthetic

Material Ageing of Chemical Industry

检测报告 Test Report



中国认可
国际互认
检测
TESTING
CNAS L1135

No. FX25080184

共 3 页 第 1 页

样品名称 Name of Sample	异辛基三乙氧基硅烷	样品编号 Sample Number	S25070119
委托单位 Client	江苏邦杰防腐保温科技有限公司	检测类别 Classification of Test	委托检测
生产单位 Manufacturer	江苏邦杰防腐保温科技科技有限公司	生产批号 Batch Number	---
送样日期 Sampling Date	2025年7月28日	生产日期 Production Date	---
检测日期 Test Date	2025年8月11日-2025年8月25日	型号/商标 Type/Trademark	JS-GWD/----
样品数量 Sample Numbers	500 g	合同编号 Contract Number	S25070119
检测项目 Test Item	见检测项目及结果页	样品描述及说明 Description and Explanation of Sample	瓶装液体
检测依据 Test Method	JT/T 991-2015, JTS/T 209-2020, OECD化学品测试准则103, GB/T 5208-2008, GB/T 1723-1993		
检测结论 Result	检测结果详见下页。 化学工业合成材料老化质量监督检验中心 (检测报告专用章) 签发日期: 2025年8月25日 检验检测专用章		
备注 Remark	硅烷有效成分及含量指标值由委托方提供		

批准:
Approved by

彭军

审核:
Inspected by

梁林怡

主检:
Tested by

朱家俊

化学工业合成材料老化质量监督检验中心

The Quality Supervision and Inspection Center of Synthetic

Material Ageing of Chemical Industry

检测项目及结果Test Items and Results

No. FX25080184

共 3 页 第 2 页

序号	检测项目	检测依据	指标值	检测结果	本项结论
1	外观	JT/T 991-2015	清晰无色	清晰无色	符合
2	密度（25℃），g/cm ³	JT/T 991-2015	0.9±0.1	0.88	符合
3	沸点，℃	OECD化学品测试 准则103	---	238.0	实测值
4	闪点，℃	GB/T 5208-2008	---	99.0	实测值
5	粘度（涂4杯），s	GB/T 1723-1993	---	12	实测值
6	硅烷有效成分	JTS/T 209-2020	异辛基三乙 氧基液体硅 烷	异辛基三乙氧基液 体硅烷	符合
7	硅烷有效成分含量，%	JTS/T 209-2020	≥80	99.4	符合
8	硅氧烷含量，%	JTS/T 209-2020	≤0.3	未检出（<0.05）	符合
9	氯离子含量，%	JTS/T 209-2020	≤0.01	0.0013	符合



化学工业合成材料老化质量监督检验中心

The Quality Supervision and Inspection Center of Synthetic
Material Ageing of Chemical Industry

No. FX25080184

共 3 页 第 3 页

委托方地址 Client Address	江苏省常州市天宁区郑陆镇三河口村河横路706号
试样制备及说明 Preparation of Sample and Explanation	-----
主要试验设备（或仪器） Major Test Instruments	GC 2400气相色谱仪(L2134)，8890GC/5977C MSD 气相色谱质谱联用仪(L2123)，BSA224S电子天平(L2092)，Eco IC离子色谱仪(L2076)，ASC-8C 快速平衡闭杯法自动闪点测试仪(L4074)，沸点装置(L4041)，涂-4杯(L1033)，25ml 附温比重瓶(L1227)，BSA224S电子天平(L2039)
试验环境及状态 Test Environment and Conditions	环境温度：(23±2)℃；相对湿度：(50±10)%
试验结果不确定度 Uncertainty of Testing Results	-----
分包项目及分包方 Subcontractor and Subcontracting Items	-----
备 注 Remark	-----

*****结束*****

